
ASSEMBLY INSTRUCTIONS 

PARTS LIST 

tern Description Drawing Pcs 

A Seat 1 

B Leg 4 

C Front&Back Stretcher / 2 

D Left&Right Stretcher � 2 

STEP: 1 
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PARTS LIST 

Description 

Bolt ¢1/4*2"L 

Flat Washer ¢1/4 '*22mm 

Lock Washer 

Allen Wrench 

Screw s•1-112"
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Assembly loosing finger tighten,Do not tighten until 
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STEP: 1 

ASSEMBLY INSTRUCTIONS 

PARTS LIST PARTS LIST 

Description Drawing Pcs Item Description 

� 
1 Bolt ¢5/16*2"L 

Table Top 
2 Flat Washer ¢5/16*22mm 

3 Lock Washer ¢5/16
ll

Leg 4 

4 Allen Wrench 5mm 
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Assembly loosing finger tighten,Do not tighten until 
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